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Fig. 1 Photograph of Al,O; test pieces and grinding
experiments
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Fig. 2 Universal material testing machine, Instron 4204
and 5454

24 2HE3A7| B4

Alde AW A7) #EL  FE-SEM(JEOL
ISM6700F)& o] §3to] o]RojHon EHAE =
A AUz 298 Aoz EAd F A9
TZ7F g4 #2E £ U=EE FolA(Thermal
etching)dF 51tk Holl A2 10CT/min A LE 1500°C
742 150 Bl A 7}dst3T 1500CoA] 150 3
AT AB L dAEA G AYYY FE



Feig  §IALFEA A 24P A0

A%, 43T 4o EoldEe 2AHAHY F
o} 939 wAEn Y ZRHEY FE SAH Y
AAEHE Jefferise HE o] &35t}

3. 83 ¥ &

Ate 2A9 A4 4L 437 98 2
ATFAA Add YA 2 YB Al¥EA Al# 2AQ
M, s 9 AEL AFREY. F0Y JAF §
Az o7z ARBAE Udsn HF
AL AAdE A8 AEE LS998_A/B, LS996_
A/B, NS995_A/B 6 £/ AlHE Azt 49
A|He) vHTZz EA& FE-SEM & o|43o 7
2973E EAHsn 2AANE E935t9 4 AW
o] 3 Aeg 7HA3t &glen, 7 AlH sy
EUZs: 92 39 4%, da 49 ¥ EUXREE
4zt HHsto vATFEY d4a §A4E& FIHEH
o},

\
i

Grain Size(um
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FE-SEM analysis results for average grain size
measured by Jefferise method

Fig. 3

Vicker's Hardness(HV,
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Fig. 4 Vicker’s hardness testing results
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Bending Strength(MPa)
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Fig. 5 Bending strength measured by universal material
testing machine
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Fig. 7 Results of surface roughness measured on ground
surface
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Fig. 8 FE-SEM analysis results of average grain size
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Fig. 9 The results of vicker’s hardness testing
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Fig. 10 FE-SEM pictures for observation of micro-
structure textures and micro pores
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Fig. 11 Results of bending strength testing

Fig. 12 FE-SEM pictures for observation of intergranular
and transgranular(inside of circles) fracture
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